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Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (5el2ea) T3 e

06001993 1/4
Date/Dia:  24/01/2006

Customer [ Cliente: PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference ! Referencia del cliente Manufacturer’'s Works Order N® | Confirmacion de Venta

083475/01

Manufacture Process [ Proceso de fabricacion Product Type ! Tipo de producto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEARMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAIL, BEVEL

APTI 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/95/1955-A35/95B B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensiones. Length [ Longitud Quantity | Cantidad. 7 Pcs/pz Mominal Weight / Peso Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M

6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

r

TENSILE TEST / ENSAYOS DE TENSION

N: Normalized | Normalizado
Rec: Strip specimen [ Rectangular

A: Annealed | Recocido

Cll: Round bar specimen / Cilindrica

Specimen condition Specimen dimensions Test ¥ 5. UTs. Ys
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongstion
Heat N* Sample N Ls T Type Size Area Temp. KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N” Tipo Ori Tamario Seccitn de Eul 0.5%
mm mm2 ensayo Required/Requernido Required | Requerido Required §% in 2 inches
TMin: TMin: Min % = AR
Thiax Thiax:
LMin: 29.50 LMin: 42.18 Max Obt.
"C L Mas: L Max: %%
26419 ]19657 |C/B| ST |[Rec | L | 26.00 x 7.60 §198.47 TA 35.02 5231 0.67 38
26419 19658 |C/B| ST |Rec L 25.60 = 7.50 [j192.82 TA 35.67 52237 0.68 40
Ls: L tion of the ple | Lot ion de la CIB: Body | Cuerpo RIU: Upset | Recaigue TT: Heat Treatment | Tratamiento Térmico
Tra: Speci with heat at Laboratory | Probeta tratada en laboratorio NR: N lized and Tempered | Normalizado y R TR: Q hed and Tempered [ T lado y R id

SR: Stress Relief | Relevado de Esfuerzo
Ori: Orientation | Orientacion

T: Transverse | Transversal TA: Room Temp I Temp 2 EUL: E: Under Load Method
Max: Maximum | Maximo Obt: Obtained | Obtenido ¥.5.: Yield strength / Fluencla
LMax: Longitudinal i | Maximeo Longitudinal TMin: Tra. Aini; I Minimo Transversal TMax: Tran: Maxi I Maximo Transversal

ST: As Rolled [ Sin Tratamiento

L: Longitudinal / Longitudinal

UTS: Ultimate tensile strength | Resistencia

LMin: Logitudinal Minimum |/ Minimo Longitudinal

Min: Minimum / Minimo
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Tenaris

I

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntmero Page / Pagina: (52) 229 989 1120 fax
06001993 2/4
Date/Dia:  24/01/2006
[Customer / Cliente: PLESA ANAHUAC Y CIAS., S.A. DE C.V.

Customer's Order / Cliente Orden - item N°

Customer's Refarence [ Referencia del cliente

|Manufacturer's Warks Order

N* [ Confirmacion de Venta

168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Cluantity { Cantidad.
6.00 / 6.50 MTS
19.70 / 23:30 FP

7 Pcs/pz

083475/01
[Manufacture Process [ Proceso de fabricacion, Product Type { Tipo de producto. ‘Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o espacificaciones. Steel Grade | Grado de acero. Ends / Extremos. NORMAIL BEVEL
APT 5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIC 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length { Longitud.

28.22 RKG/M
18.99 LB/FT

Nominal Weight / Peso Nominal

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat! Colada: Required _ﬁmnEw_.E.o HRC
26419 Min. Max. 22.00 26419 Min. Max. 22.00
Sample | Muestra 19657 _m:a._ Ext: mmammh_ Muestra 19658 _m_.a Ext:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | \ar
1 OD/DE 1 ODYDE
Unit / Unidad MWIC 78.0 |75.9|80.4 |79.4 Unit / Unidad MWIC 77.4|79.0]79.3|78.6
HRb 1DDI 0.0 HRb 1D/D1 0.0
Pipe N° / Tubo N°: Jue: c/a Jrr: 57 Pipe N°® / Tubo N°: Jue: ¢/ Jrr: sv
Min: Minimum / Minimo ID/DI: Di I Dia | Ls: L of the ple ] Le delamuestra  Tra: Specimen with heat treatment at Laboratory | Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average CIB: Body [ Cuerpo NR: Nc and Temp I Naor i ¥y ido A: Annealed | Recocido
ODIDE: Outside Diameter [ Didmetro externo Prom.: Promedio RIU: Upset | Recalque TR: O hed and Tempered | T lado y R: il SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation [ Variacion TT: Heat Treatment | Tratamiento Térmico N: Normalized | N lizad, ST: As Rolled | Sin Tr aT:Q hed [ Templad,

TECHNOLOGICAL TEST /

ENSAYOS TECNOLOGICOS

Heat N°® Sample N° Flattening Test
Colada N° | Muestra N* Ensayo de Aplastamiento
26419 19657 GOOD/BUENO
26419 ]19658 GOOD/BUENO

5 1o ceify thal the products describer

tamped |n cose the owner of 1
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Esta documanto cartifica que lo: productos descriles agui fusron manufaclurados, probados wo inspsccionados de scuerdo conla especificaciin de refarencia y estisfaca los
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it, he must atiest i1s conformily 1 the onginal one, taking upon himself the reeponsibility for eny unlawiul or not eliowed wse. Any sltemtion andfor falsification will be subjeciad {o the law
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del mismo, dabard garantizar fa conformidad con ol original, y se hae msponsable por cualquiar use ilegal o indebido. Cualquier alteracién yio falsificacion sam sujeta o ln loy
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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06001993

Page / Pagina:

3/4

Date/Dia:  24/01/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer /Cliente:  PLESA ANAHUAC ¥ CIAS., S.A. DE C.V. Customer’s Order | Cliente Orden - [tem N° Customer's Reference | Referencia del cliente Manufacturer’s Works Order N° | Confirmacién de Venta
083475/01

Manufacture Process [ Proceso de fabricacion Product Type / Tipo de producto Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAI: BEVEL

API SL/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones.
168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length / Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

‘Quantity /| Cantidad.

7 Pcs/pz

28.22 KG/M
18.99 LB/FT

Nominal Weight { Peso Nominal

CHEMICAL COMPOSITION

/

COMPOSICION QUIMTICA.

Composition, % I Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Ti Ca B N 51 52
X 100 X 1000 X 10000 X 100
[Feat H Max
Colada Min
Sample N° [P Max] 28 | 135 40 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° Min} 29 | 10
26419
19657 P 17 68 30 T 3.601.2 7 60 0 157 19 1z 4 0 1} 12 [t} T4 0 32.3
19658 P 17 68 29 7 3.6§1.5 7 60 Q 156 15 12 4 Q 1] 13 0 T4 0 32.2
H: Heat | Colada P: Product | Producto _
S51:SUMA Nb+V+Ti S2:SUMA Mo+Cr+Ni+Cu+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure | Presion Time/ Tiempo Results / Resultado
Unit! Unidad. Value Valor Seconds / Segundos
PSI 2660 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por.
Steel making process / Fabricacidn de acero.

TAMSA

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.
Eléctrico-Horno de Afinacién-Maquina de Colada Continua.

Acero calmado con aluminio.

Fully Killed Steel / Hormo de Arco

This s to cariify that the products described here in wern Hact

Tenafs' i=stampad  In case the owner of the criginal cenifs
This carificate s not & declaration of orgin nor may i be Us

Este documento certifica que los p
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1ol arigingl, v 2 hace mspansable por cuslquier uso iegal o ndebido Cualouier alemcion yio falsificaciin sam sujeta a la ley.

sod by 8 computerized systom and it is valid with electronic signature. On the original carificate the trade-mark qrean colored
i ication will be subjected o the law

En el cart

ado original & kgotipo
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- Tubos de Acero de México, S.A.
qm:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (82) 229 36131129 fax

06001993 4/4
Date/Dia:  24/01/2006

Customer/ Clients: PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer’s Order / Cliente Orden - item N® Customer's Reference | Referencia del cliente Manufacturer's Works Order N° | Confirmacién de Venta
083475/01

1?_m=.._4mn.=_.m Process { Proceso de fabricacion Product Type [ Tipo de producto. ‘Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Mormas o especificaciones. Steel Grade |/ Grado de acero. Ends / Extremos. NORMAI. BEVEL

APTI S5L/ASTM Al06/ASME SAl06/ASTM AS53 (JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

[Dimensions [ Dimensiones. Length / Longitud. Quantity / Cantidad. 7 Pcs/pz Nominal Weight / Peso Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 KG/M

6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACTON SUPLEMENTARTA

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por scldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorioc
Inspection method / Método de inspeccidén * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-2003

TAMSA REF: 587238

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALTTY CERTIF

.\\l}/ DEPTO. CERTIF

ELER AB

ATRON DEPT C
OB CALIDAD
TERESA M

RESPON

Quality System Certified
N* 110950

This s 1o coftify that the products cescribad here In wera manufachs

sparcied in stcord: e with the i referenced and maets the requimmants in N___ﬁ..m_.x.n;

iz cerificate is izsued by a compuienzed sysem and il ks valid with electronic slure. On the originsl cartificats the trade-mark green colored

Tenans' is stamped. 10 cass the owner of the onginal cartificate woul =t atiest 1s conformity to the original ane, taking upan himsall the responsibility for any unlawful or nof aliowsd wse. Any sltaration andfor falsification will be subjected 1o the bw

This cenificate is nol & declaration of orgin nor may il be used asa of arign
Este documsiie cenifica que los productos dascalos aqul fusron ma caummdos, probados yio inspeccionados de scuerda con la especificacion da mfa i y salisface jos corresponcientss requerimisnies. Esle ificado se omile i N sistema

T  es valido con firma alectndnica.  En el carificado ongingl al logotipo
iginal, y == haos meponsable por cuslquier wso ilegal o indebido. Cunlquier alteracidn yho falsificacion sard sujeta a i lay.

Este cartificado no 85, ni pueda ser usado, como una decinmcdn de ongen, DICATFF 040

Temans {verde) astd impreso an la hoja. En case de que al possedor del canficads antregue una folocopia dal mismo, deberd garantizar la conformk




